
P-14-DHARAMSI-CHEMICAL-32018

ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT

FOR

EXPANSION PROJECT OF EXISTING COMMODITY CHEMICALS

AND SPECIALITY CHEMICALS MANUFACTURING UNIT FROM

31384 MT/M TO 32510 MT/M CAPACITIES (INCREASE BY 1126 MT/M)

BY

PLOT NO. 105 IN MIDC INDUSTRIAL AREA, 
P.O. DHATAV, TALUKA : ROHA, 

DISTRICT : RAIGAD,
STATE : MAHARASHTRA

PREPARED BY

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,

KOLHAPUR (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

2018 - 2019

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

TM

THE DHARAMSI MORARJI CHEMICAL CO. LTD.

I



Scanned by CamScanner
II



UACKNOWLEDGEMENT 
[...]
6. Sulphur Trioxide 0.00 
7. Sodium Vinyl Sulphonate/Other Sulphonates 0.00 
8. Phenol Sulphonic Acid 0.00 
9. Chlorosulphonic Acid 0.00 
10. Diethyl Ether 0.37 
11. Benzene Sulphonic Acid/Other Sulphonic Acids 0.23 
12. N-Phenyl Benzene Sulphonamide 0.26 
13. Methane Sulphonic Anhydride 0.00 
14. Para Chloro Benzene Sulphonyl Chloride 0.96 
15. 4,4-Dihydroxy Diphenyl Sulphone 0.17 
16. 3,3-Dinitro Diphenyl Sulphone 5.96 
17. 3,3-Diamino Diphenyl Sulphone 1.47 
18. Para Chloro Thiophenol 0.25 
19. Bis (4-Chlorophenyl) Disulphide 0.24 
20. Thiophenol 1.52 
21. 4-Methyl Mercapto Acetophenone 0.22 
22. Silicon Sulphate 0.00 
23. Para Nitro Benzene Sulphonyl Chloride 1.33 
24. Lasamide 3.43 
25. Diethyl Phthalate 0.09 
26. Dimethyl Phthalate 0.11 
27. Potassium Salt of Sulphonated Sulphone 0.77 
28. N-Butyl Benzene Sulphonamide 0.30 
29. Methyl Ester of Benzene Sulphonic Acid 0.48 
30. Ethyl Ester of Benzene Sulphonic Acid 2.00 
31. Para Chloro Benzene Sulphonic Acid 0.19 
32. Para Toluene Sulphonic Acid 2.12 
33. Dimethyl Aniline 0.39 
34. Mono Methyl Aniline 0.17 
35. Diethyl Aniline 0.18 
36. Sodium Isethionate 2.99 



 
PROJECT DESCRIPTION...2 

 

37 
 

Sr. No. Name of Products e-factor 
37. 4,4-Dichloro Diphenyl Sulphone 0.14 
38. Mono Ethyl Aniline 0.12 
39. 1,3-Benzene Disulphonyl Chloride 0.13 
40. Menthyl Lactate 0.08 

 
2.6.3.3 Manufacturing capacity per production block 

The manufacturing capacity for each block is as follows- 
 

Table 2.20 Manufacturing Capacity for Each Production Block 
 
 

Sr.  
No. 

Production Block 
Capacity 
of Block 

Name of Products to be 
manufactured 

1. Sulphuric Acid Plant (SA) 8333 
MT/M 

 

1. Sulphuric Acid 
2. Oleum (23%) 
3. Oleum (65%) 
4. Sulphur Trioxide 

2. Chloro Sulphonic Acid Plant 
(CSA) 

2000 
MT/M 

1. Chlorosulphonic Acid 

3. Benzene Sulphonyl Chloride 
Plant (BSCL) 

594 
MT/M

1. Benzene Sulphonyl Chloride 

4. Sodium Vinyl Sulphamate 
Plant (SVS) 

150 
MT/M 

1.Sodium Vinyl Sulphonate/ Other  
   Sulphonates 
2.Phenol Sulphonic Acid 

5. Diethyl Sulphate Plant (DES) 200 
MT/M 

1. Diethyl Sulphate 

6. Multi Purpose Plant - 1 
(MPP-1) 

50 MT/M 
 

1. Sulphamic Acid 
2. N-Phenyl Benzene Sulphonamide 
3. Para Chloro Benzene Sulphonyl 
Chloride 
4. 4-Methyl Mercapto Acetophenone 
5. Para Nitro Benzene Sulphonyl 
Chloride 
6. Lasamide 
7. Potassium Salt of Sulphonated 
    Sulphone 
8. Methyl Ester of Benzene Sulphonic 
   Acid 
9. Ethyl Ester of Benzene Sulphonic 
    Acid 

10. 1,3-Benzene Disulphonyl Chloride 
11. Menthyl Lactate

7. Multi Purpose Plant - 2 
(MPP-2) 

50 MT/M 
 

1. Diethyl Ether 
2. Methane Sulphonic Anhydride 
3. 4,4-Dihydroxy Diphenyl Sulphone 
4. 3,3-Dinitro Diphenyl Sulphone 
5. 3,3-Diamino Diphenyl Sulphone 



 
PROJECT DESCRIPTION...2 

 

38 
 

Sr.  
No. 

Production Block 
Capacity 
of Block 

Name of Products to be 
manufactured 

6. Para Chloro Thiophenol 
7. Bis (4-Chlorophenyl) Disulphide 
8. Thiophenol 
9. Diethyl Phthalate 

10. Dimethyl Phthalate 
11. Dimethyl Aniline 
12. Mono Methyl Aniline 
13. Diethyl Aniline 
14. Sodium Isethionate 
15. 4,4-Dichloro Diphenyl Sulphone 
16. Mono Ethyl Aniline 

8. Benzene Sulphonic Acid and 
Other Sulphonic Acids Plant 
(BSA) 

20 MT/M 
 

1. Benzene Sulphonic Acid/Other 
    Sulphonic Acids 
2. Silicon Sulphate 
3. Para Chloro Benzene Sulphonic Acid 
4. Para Toluene Sulphonic Acid 

 
2.7 SOURCES OF POLLUTION AND MITIGATION MEASURES 

The basic sources of pollution from the existing and proposed expansion of commodity 
chemicals and speciality chemicals manufacturing unit are mainly operations and processes 
in the industry, boiler, Thermopack and DG Sets.  
 
Detailed identification and quantification of impacts, due to above mentioned sources, 
arepresented under the heads-(1) Water Pollution (2) Air Pollution (3) Noise Pollution (4) 
Hazardous Wastes (5) Solid Waste (6) Land Pollution. 
 
2.7.1 Water Pollution  

Water pollution may be defined as presence of impurities in water in such quantities and of 
such nature that impair/restrict use of water for the stated purpose. In short, it can be said that 
the water is not potable. Fresh water requirement for the proposed activity shall be taken from 
MIDC water supply scheme. In TDMCCL, water shall be required for process, washing 
(laboratory, floor andcleaning of equipments), boiler, cooling tower make up as well as for 
domestic purpose. 
 
The assignment w.r.t. water pollution (WP) aspect was done by Prof. (Dr.) Bhaskar Thorat 
who is an empaneled EEIPL’s Functional Area Expert (FAE) for WP. 
 
2.7.1.1 Total Water Requirement 

1370 CMD fresh water consumption is sanction for existing unit as per valid MPCB CTO 
dated 21.04.2015. The daily water requirement in the industry for various operations and 
processes has been shown in the following table - 
 
 
 
 
 
 



 
PROJECT DESCRIPTION...2 

 

39 
 

Table 2.21 Total Water Requirement under Existing and Expansion Activities 
 

No. Description 
Water Consumption (CMD) 

Existing 
(As per CTO) 

Expansion After Expansion 

1. Domestic  #90 0 #90 
2. Industrial  

a. Process  #520  #50  #570   
b. Laboratory & Washing 
c. Cooling Makeup #725 #167 892 (#672+*220) 
d. Boiler Feed  #25 #5 #30  
Industrial Total 
(a+b+c+d)  

#1270  #222  1492 (#1272 +*220) 

3.  Gardening #10 0 #10  
4.  Total (1+2+3)  #1370  #222  1592 (#1372 +*220) 

Recycle 14% 
Note:   # - Fresh water from MIDC water supply scheme, * - Treated Effluent Recycle 
 
Total water requirement after expansion for proposed project would be 1592 CMD. Out of 
which 220 CMD (14 %) would be treated water from ETP whereas 1372 CMD (86%) would 
be fresh water taken from MIDC water supply scheme. Fresh water requirement for project is 
met from the MIDC water supply scheme. The MIDC procures water from Kundalika River 
and after treatment the same is provided to different industries in the MIDC. Refer Appendix 
-F for Certificate of Merit for Water Resource Management in Chemical Industry by Indian 
Chemical Council (ICC) and Appendix -G for Water Permission Letter. 
 
From fact presented above, it is observed that through change in product mix additional 
permissionis not required for fresh water under proposed expansion. Current permission for 
fresh water granted in valid CTO is adequate under proposed expansion. 
 
2.7.1.2 Total Effluent Generation 

 
Total 300 CMD effluent generation from trade and domestic is sanction for existing unitas 
per valid MPCB CTO dated 21.04.2015. The details of effluent generation under existing and 
proposed expansion are as follows - 
 

Table 2.22 Total Effluent Generation under Existing and Expansion Activities 
 

No. Description 
Effluent Generation (CMD) 

Existing Expansion After Expansion 
1. Domestic 9.6 1.8 11.4 
2. Industrial  

a. Process  60 10 70 
b. Laboratory & Washing 45 0 45 
c. Cooling  Tower B/d 89 20 109 
d. Boiler B/d 6 0.5 6.5 
Industrial Total (a+b+c+d) 200 30.5 230.5 

3. Total (1+2)  209.6 32.3 241.9 



 
PROJECT DESCRIPTION...2 

 

40 
 

Effluent generated from existing manufacturing and utility operations is to the tune of 209.6 
CMD which is treated in existing ETP of 300 CMD capacity comprising of Primary, 
Secondary and Tertiary treatment operations. At present, the treated water from ETP, 
achieving prescribed standards is discharged to Common Effluent Treatment Plant (CETP), 
Roha.Presently, domestic wastewater is treated in septic tanks followed by soak pits. The 
overflow from soak pits is used for gardening purpose. 
 
Industrial effluent generated from spillages, leakages and floor washings from all process 
plants, comes to the grit chamber through underground pipelines. Oily mater that floats on the 
top is skimmed off. The effluent is then taken to the equalization tanks from where it is sent 
to the neutralizer. Lime slurry is prepared in the slurry tank. Lime slurry can be fed to the 
equalization tank or to the neutralizer. pH of the effluent is maintained between7-8.  
Neutralized effluent is then pumped to the primary clarifier. The clear water from the top of 
the clarifier overflows into the two bio-reactors which are in series and sludge from the 
bottom of primary clarifier is fed to fully automatic pneumatic filter. Filtrate from the filter is 
pumped back to the primary clarifier. Water from bioreactors overflows into the secondary 
clarifier. Water from the secondary clarifier is passed through tertiary filter (carbon and sand 
filter) by pump. This water is pumped to the CETP through MIDC sewers sludge from the 
bottom of secondary clarifier is fed to fully automatic pneumatic filter. Dry filter cake is sent 
to Common Hazardous Waste Treatment, Storage & Disposal Facility (CHWTSDF), Taloja, 
Mumbai for final disposal. Refer Appendix – H for Certificate of Merit for Efficient Waste 
Management in Chemical Industry by Indian Chemical Council (ICC) and Appendix -I for 
CHWTSDF Membership Letter. 
 
 

Under expansion, the management has decided to achieve Zero Liquid Discharge (ZLD) by 
installation of evaporators and the condensate would be recycled in industrial operations. No 
any effluent would be discharged outside the premises. Moreover, for domestic waste water, 
Sewage Treatment Plant (STP) of 20 CMD is proposed. The treated water from STP would 
be used for gardening. 
 
From fact presented above, it is observed that current ETP has the capacity to treat additional 
load from expansionthrough change in product mix. 
 

Table 2.23 Details of ETP 
 
 

Sr.
No. 

Description 
Length 

(m) 
Diameter 

(m)
Height 

(m)
Volume 

(m3)
Function 

1. GritChamber 3.75 1.48 3.1 17.21 Separation of floating impurities
2. EqualizationTank -1 NA 2.85 3.8 24.24 Homogenization of influent 3. EqualizationTank -2 2.9 1.4 2.9 11.77
4. Neutralization Tank NA 2.65 2.73 15.05 Neutralization
5. Primary Clarifier NA 6.8 2.7 98.05 Settling of suspended particles 6. Secondary Clarifier NA 6.6 2.03 69.45
7. Aeration Tank -1 7.6 7.5 2.8 159.6 Mix, circulate, or dissolve air 

into a liquid or another substance 8. Aeration Tank -2 7.6 7.5 2.8 159.6 
9. Sludge  Bed-1 7.8 6.5 1.7 86.19 Liquid drain and for drying 10. Sludge  Bed-2 6.6 5.7 1.7 63.95
11. V-Notch Tank 3.6 2.4 1.5 12.96 For collection of treated effluent

 
Refer Figure 2.2 for Photographs of Existing ETP, Figure 2.3 for Flow diagram of ETP and 
Figure 2.4 for Layout of ETP of TDMCCL. 



 
PROJECT DESCRIPTION...2 

 

41 
 



 
PROJECT DESCRIPTION...2 

 

42 
 

Figure 2.3 Flow diagram of ETP 
 

Capacity of ETP - 300 CMD 

 
 
 
 
 
 

 
Parameters Unit Inlet Outlet 

pH -- 3-4 7-7.5
COD mg / lit 4000-5000 200-250
BOD mg / lit 2000-2500 70-80
TDS mg / lit 3500-4000 1500-1900
SS mg / lit 300-350 50-80

 



 
PROJECT DESCRIPTION...2 

 

43 
 

Figure 2.4 Layout of ETP 
 

 
 
 



 
PROJECT DESCRIPTION...2 

 

44 
 

2.7.1.3 Solvent Recovery System 
 

Various solvents are being used during the manufacturing process of commodity chemicals 
and speciality chemicals. These solvents are recovered and reused in process. The path of 
solvent recovery being followed is presented as follows-  
 

 After completion of reaction the solvents are recovered in a distillation unit.  
 The distillation unit has two condensers (shell and tube type). 
 The first condenser has cooling tower water, while the second condenser has the chilled 

water at 0 - 20 C as coolants.  
 After the vapors are condensed, the condensate along with un-condensed vapors is passed 

through a trap which is cooled externally with chilled water. 
 The vents of condenser and receiver are connected to scrubber system.  
 All the reaction vessels and centrifuges are connected to a common line. These fumes and 

exhausts are sucked by ID fan and scrubbed by alkali.  
 The air after scrubbing is let out into the atmosphere and the scrubbed water is sent to 

ETP for further treatment.  
 This wet scrubber absorbs acidic vapors, traces of solvents etc. and purified gas stream is 

let out into the atmosphere. 
 For the acid mist control two No’s of mist eliminators are provided. 

 
Product-wise solvent recovery is presented in following table - 

 
Table 2.24 Quantification of Recovered Solvent 

 

Sr. 
No. 

 
Product 
Name 

 

Stage 
 

Solvent 
 

Input 
Quantity 
of solvent 

(Kg/batch)

Quantity 
recovered 

and recycled
(Kg/batch)

Quantity 
lost 

(Kg/batch) 

% of 
solvent 

recovered

1. 4,4’ DHDPS Reaction Mesitylene 430  425 5 99 
2. 4,4’ DHDPS Isolation Ethanol 400  336 64 85 
3. Menthyl 

Lactate Reaction MCB 300  288 12 96 

4. 3,3’ DAPS Reaction Ethanol (50%) 250  200 50 80 
 

Note: The above solvents are not included in Class 1 category. 
 
2.7.2 Air Pollution 

Air Pollution can be defined as presence in the outdoor atmosphere of one or more air 
contaminants (i.e. dust, fumes, gas, mist, odour, smoke or vapour) in sufficient quantities, of 
such characteristics and of such duration so as to threaten to be injurious to human, plant or 
animal life or to property, or which reasonably interferes with comfortable enjoyment of life 
or property.  
 
The assignment w.r.t. Air Pollution (AP) aspect was done by Mr. Yuvraj Damugade who is 
an in-house EEIPL’s FAE and also involved in the overall exercise w.r.t. Air Quality and 
Modeling studies i.e. AQ aspect w.r.t. the project. 
 
Under existing unit as well as proposed expansion main source of emissions are boiler, 
thermopack and DG Sets. Major emissions are in the form of suspended particulate matter 



PROJECT DESCRIPTION...2 

45 

(SPM), SOx and NOx. The existing boiler (5 TPH capacity) is operated on Furnace oil (FO) 
@ 63 kg/hr with adequate stack height of 35 m and Thermic Fluid Heater (TFH, 4 lakhs 
Kcal/hr capacity) is operated on High speed diesel (HSD) @ 47 kg/hr with stack height of 
30m are provided on site. DG sets of capacities 125, 830 and 1310 KVA are operated on 
HSD / Light diesel oil (LDO) @ 210 kg/hr with adequate stack height of 4.20 m, 7.70 m, 7.70 
m r e s p e c t i v e l y  a b o v e  r o o f  l e v e l  ( A R L ) .  D G  s e t s  a r e  u s e d  
o n l y  i n  c ase of power failure. Moreover, process emissions are in the form of acidic/
alkaline/solvent vapours emitted from existing. The same is taken care off through seven 
scrubbers each of 5 kg/hr capacity. Existing scrubbers will be utilized under expansion 
activity.  
Existing boiler, TFH and DG sets are sufficient for proposed expansion. Boiler runs 
occasionally as steam is available from Sulphuric acid plant only. (Steam generated from 
Sulphuric Acid Plant : 335 MTD at 40 kg/cm2 at 4000C) 

Table 2.25 Details of Stack

Sr. 
No. 

Description Boiler TFH DG Set (3 No.) 

1. Stack No. S-7 S-2 S-4, S-5, S-6
2. Capacity 5 TPH 4 lakhs Kcal/hr 125,830,1310 KVA 
3. Fuel type FO HSD HSD / LDO
4. Fuel quantity (kg/hr) 63 47 210 
5. MoC MS MS MS 
6. Shape Round Round Round 
7. Stack Height (m) 35 30 4.20,7.70,7.70 ARL
8. Diameter/size (m) 0.35 0.3 0.41,0.41,0.75
9. Calorific Value, in kcal/kg 10000 10500 10000 

10. Sulphur Content, % (w/w) 3.5 Max. 1.0 1.0 
11. Ash Content, in % (w/w) 0.15 Max. 2.0 -- 
12. Gas quantity (Nm3/hr) 5390 789 10932 
13. Gas Temperature (0C) 165 99 160 
14. Exit gas velocity (m/sec) 3.3 3.1 7.1 
15. Source of Pollution SPM, SOx and NOx 

2.7.2.1 Transportation details for Products 

Table 2.26 Transportation Details of Final Product 

Sr. 
No. 

Product Name 
Mode of 

Transport 
Truck/ 
Tanker

Frequency 
of vehicles 

Distance 
Travelled 

(km) 

Qty. of Product 
Transported 

(MT/M) 
1. Sulphuric Acid Road Tanker 15 / Day 150 6750
2. Oleum (23 %) Road Tanker 1 / Week 150 100
3. Oleum (65 %) Road Tanker 2 / Day 130 1200
4. Sulphur Trioxide Road Tanker 2 / Week 150 80

5. Benzene Sulphonyl 
Chloride 

Road ISO
Tanks 3 / Week 200 300 

6. Diethyl Sulphate Road Tanker 1 / Week 130 50
7. Chlorosulphonic Road Tanker 2 / Month 130 30



 
PROJECT DESCRIPTION...2 

 

46 
 

Sr. 
No. 

Product Name 
Mode of 

Transport 
Truck/ 
Tanker

Frequency 
of vehicles 